


‘ TDU‘S TRIAL CLUT CH

PAFTS NOI VIENC LATL R]*

...;.M.TOF'

Ref No| " Name - 6f Parts S | Rel Yo Name of Parts Ref.No - Name of Parts
1| Tock_nut, 23 flat washor &6 .| 45 | lock nut MR _ ,
2 spring vesher 7 spring washer &6 48 | belt adjustient bolt WE#130 |
d_! oulley 35 screws Mgrld 47 | mount hinge pin 10+7% p
4§ Rey a%2) . 28 thpiist_spring ring ¢39 48..]_mounting bo't ME*G3
. 3| 2luteh shaft, 3] Mearing 8203-2RZ ' 40 table mount
& | key %14 8 rovor 50 vibration zbsarbing ribber
o F bearing 6207-2R7 292 1 cushion plate 51 taper )
8 cushion plate 0 stator g 52 adjustment holt MGE*O0
5 | shaft sieeve ’i!z housing 53 | stop spring 9 '
1t afuteh siceve 42 capdmtor 54 arm pin @1{1
il ] brackef ® 33 capacitor clasp - 55 | wing nut MB
17 screws Me#2() 34 | spring washer &4 56 lock washer
13 | spring washer ' 45 serews MAS 57 coll spring
i1 lock washer a8 sorevs M4+20 5% screws Mol
15 bolt M1o#25 17 rubber grommet 89 push button switch
16 screws MEw1E Wf_m g cover
I7___hreke shoe A8 terminal Jlock.unit
18 ~lutch plate 40 middle bricket .
i3 flat wogher $ 14 41 clutech aru
] lock aut 42 clutch cork ¢8
21 | flywheel 43 flat washw &F
22 pwfan blade 44 SPTiNg washer




RM1878-1 370W
RM1878=2 250V

INDUSTRIAL CLUTCH MOTOR

Item No.| Part Name Ttem No.| Part Name tem No.| Part Name Item No.| Part Name
1 Pulley 21 Screws 3/16"xX3/8 41 : 61
2 Lock screw3/8"X3/18" | 22 | Star washer 3/16"( 42 | Flat washer 5/16" 62 | End cover
3 Key 3/16"x3/16"% 30 23 | Special washer 43 | Spring washer 5/16" 63 | Capacitor (iPH only)
4 Clutch shaft 24 Pulley cover 44 Lock nut 5/16" 64 Capacitor clamp
5 Key 3/16"X3/16"X 14 25 | Belt cover 45 | Screws 1/4"x1/2" 65 | Rubber grommet
6 Bearing # 6202 26 46 | Clutch cork 66 | 6V Light socket
7 Cushion plate #6202 27 | Arm pin 47 67 | Spring washer 3/16'C).
8 Shaft sleeve 28 | E—Ring 9 48 | Flywheel

-9 Clutch sleeve 29 Adjustment bolt 49 Fan blade

10 | Bracket 30 | Yoke screw 50 | Screws 1/4"X3/8"
il Screws 1/4"X3/4" 31 | Lock nut 3/8" 51 | Middle bracket
12 | Spring washer 1/4"() 32 | Clutch arm 52 | Mount hinge pin
13 Lock washer 33 Belt adjustment bolt 53 .| Thrust spring ring
14 Bolt 1/2"x 1" 34 Absorber 54 Bearing # 6203
15 | Lock nut 1/2" 35 | Mounting bolt 55 | Motor shaft
16 | Screws 1/4"X1/2" 36 | Table mount 56 | Rotor
17 | Brake shoe 37 | Wing nut1/4" 57 | Stator
18 Clutch plate 38 Lock washer 3/8” 58 Cushioh plate
19 39 | Coil spring 59 | Housing
20 | Lock nut 40 60 | Termina block unit




zmmTRzAL CLUTCH MoTOR’t&
f

pae—

ARTS NOMFNCLATURE

-1y

ﬁef Na ?éwne n? Par*s Tﬂeﬁ?&f}é Mame of Parts Ref Ne ﬂame of ?arta
o T poate . 25 . Flairubber washer i 48 ‘mount Ringe pin. 10‘@4 :
T3 T Twcrewn ME.I0 _ .48 1 clutchplate .50 . wibration absorbmg rubbw'
;w_} 'i ApTIng w&she B ;’: 27 loeknut : 51 tabie mount. :
P f'uwaa?wr _ i3 ﬁﬂt cwasher Md 82 nameplate..
L . 2% screws MEAO ' 53 0 rvetde
" 2. _clutch codc A 2 earthinumbof

’ .38 round spring plate s oow, 65 ' spring washer »4
y 2k n,:a;z__n hool e S e e Tl 58 scraws A
L9 77 pmner coves f: 33 _fan biade 87 eimﬁpbtctp&ciﬁnr E
;’ ) Hut washor ¢’6 i ..;.,qg;;.-..-_h,_-.,;,.;{’.ﬂag_!...:_.‘ capacilor | ¢ G
i A1 38 spﬂng waﬁher PrE o 55 and cover &l :11,; z
- . spring washer 44
e e European style socket
b i T European stylae plug
. st - Lushhutlon pwiteh
L SchAL LIRS Mrust spring ring
L 17 coi wssher _i__tushion plate

B eper SN TN, 513‘“” __screws M820 ;

8 rtemharm ”? 43 | houslng : lock nut M6

. iéiustrna mholt MS 9 144 1 plastc rap Bt i _B8 | .mpring washer 5§

' b'mm s B0 L JOCKR B MIE 69 fist wazhar 8

beer*ngmﬁw? L A8l mpring washer MQ N 70 Mount serew
ciuteh gleeve C &Y T Hat washer $10 ) :
cluieh ghafi i AB | belt adiustment hoi MA0.140




